saronas. FCC RF Test Report

Report No. : FG510906D

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = sp ) L
Ref Level 0.00 dBm Offset 5.30 d& Mode Auto Swesp Ref Level 0.00 dBm Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvaPwr @1 AvgPwr
Limit illeuk Limit iheuk
10 ddpe—_BPURIOUS LINE ABS PASS 10 ddRe_BPURIOUS LINE ABS
R ! .
SPURIOUS_LINE_ABS, LINE_ABS,
20 dB
-30 dém
-40 dBm -40 dam
-50 de 50 dB
-60 dB 60 dB
-80 dém -80 dBm
90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 20.000 MHz 100.000 kHz 45.85502 MHz 66,44 dam -53.44 dg 30.000 MHz 620.000 MHz 100.000 kHz 58.86057 MHz -66.10 dém -53.10 d&
725.000 MHz 1.000 GHz 100.000 kHz 926.51099 MHz -67.54 dBm -54.54 dB 725.000 MHz 1.000 GHz 100.000 kHz 893,54396 MHz -67.65 dBm -54.65 dB
1.000 GHz 2,000 GHz 1,000 MHz 1,30915 GHz -43.78 dBm -30.78 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,41115 GHz -44.36 dBm -31.36 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.83877 GHz -51.96 dam -38.96 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -52.23 dém -39.23 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.90977 GHz -60.11 dBm -47.11 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.86828 GHz -59.88 dBm -46.88 dB
- — -
L i J L i ] -
Date: 12 FEB, 2025 05:42:51 Date: 12.FEB.2025 055315
Highest Channel / QPSK
Spectrum ‘%’
Ref Level 0.00 dem Offset 5.30 d& Mode Auto Sweep
SGL Count 100,100
P
it ¢heck Paks
PURIOUS_} INE_ABS PAES
| SPURICUS_LINE_ABS_
-20 dém
-30 dBm
-40 dBm
-50 dem
l .y .“.-..w-lj
-60 dBm
L
-80 dem
-0 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 58.86057 MHz -65.94 diém -52.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 930.35714 MHz -67.56 dBm -54.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.97 dém -30.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -52.19 dBm -39.19 dB
7.000 GHz 2.000 GHz 1.000 MHz 8.83929 GHz -60.04 dBém -47.04 dB
-r -
JL J i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 12/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Sp

Ref Level 0.00 dBm Offset 5.30 d& Mode Auto Swesp Ref Level 0.00 dBm Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvaPwr @1 AvgPwr
Limit illeuk Limit iheuk
10 ddpe—_BPURIOUS LINE ABS PASS 10 ddRe_BPURIOUS LINE ABS
R ! .
SPURIOUS_LINE_ABS, SPURIO! LINE_ABS,
20 dB -20 dB
-30 dém -30 dBm
-40 dBm -40 dam
-50 de 50 dB
N aiect W L ettt |
-60 dB 60 dB
-80 dém -80 dBm
90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit |
30.000 MHz 20.000 MHz 100.000 kHz 689.83508 MHz -63.97 dam -50.97 d& 30.000 MHz 620.000 MHz 100.000 kHz 45.85502 MHz -66.59 dBm -53.5% dg
725.000 MHz 1.000 GHz 100.000 kHz 946.01648 MHz -67.66 dBm -54.66 dB 725.000 MHz 1.000 GHz 100.000 kHz 935.02747 MHz -67.45 dBm -54.45 dB
1.000 GHz 2,000 GHz 1,000 MHz 1,30965 GHz -43.75 dBm -30.75 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,40665 GHz -44.00 dBm -31.00 d&
3.000 GHz 7,000 GHz 1,000 MHz 6.84877 GHz -52.30 dam -39.30 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.77928 GHz -52.22 dém -39.22 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.93627 GHz -60.07 dBm -47.07 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.89628 GHz -60.08 dBm -47.08 di
- — -
L i J L i ] -
Date: 12 FEB, 2025 06:05:01 Date: 12.FEB.2025 061524
Highest Channel / QPSK
Sp m :%:[
Ref Level 0.00 dém  Offset 5,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit LL'IE!L;I( PABS
jne BPURIOUS LINE ABS PABS
-10 &dRE
| SPURIOUS_LINE_ABRS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
W“UJT
-60 dBm et
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 49.95502 MHz -66.23 dBm -53.23 dB
725.000 MHz 1.000 GHz 100.000 kHz 942.17033 MHz -67.75 dém -54.75 de
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.66 dBm -30.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -62.29 dBm -39.20 dg
7.000 GHz 9.000 GHz 1.000 MHz B8.93627 GHz -59.99 dBm -46.99 dB
T | [
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saronas. FCC RF Test Report

Report No. : FG510906D

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0017
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0025
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.53 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=aranas. FCC RF Test Report Report No. : FG510906D

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz

Mod. QPSK 16QAM 64QAM 256QAM Limit; 13dB

RB Size Full RB Full RB Full RB Full RB
Middle CH 4.67 5.48 5.91 6.17

Result
PASS

LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK

Middle Channel / Full RB/ 64QAM

Spectrum L Spectrum 'y
Ref Level 25,30 dbm _ OFfset &30 d8 Ref Level 25.30 dom  Offset 5,30 0B
o att 304d8_AQT 2 ms @ RBW 10 MHz e Att 30dE_AQT 2 ms @ RBW 10 MHz
(@153 view [0 155 view
B - B
[ — 0.1 t
0.0 0.01 =
%
.‘\ Y
1E- - 1E-0
bt i
i 4
4 Y
1E- i > : 10 -
| : ‘ ! |
\ 1
1E: i - - 1 1E-0 ‘
CF 782.0 MHz Mean Pwr + 20.00 dB F 782.0 MHz iean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 10% | 049 | poi%e | Mean | Peak | crest | 109% | 100 | 0% | op.o1% |
Trace 1 21.22 dBm 26.55 dBm 5.33 dB 2.38 dB 3.94 dB 4.67 dB 5.10 dB Trace 1 19.23 dam 25.95 dBmn 6.72 dB 3.07 dB 4.90 dB 5.91 dB 6.46 dB
b—— ” v
JL J LORRRRRE J [ [ SECEREEN ™

Middle Channel / Full RB/ 16QAM Middle Channel / Full RB/ 256 QAM
“::!:IE;:::\I?S 30 dém  Offset 5.30 di& fEW m [E]

Ref Level 25.30 dém  Offset 5.30 di
Att 30 0B AQT 2 ms @ RBW 10 MHz

o att 30 dB_AQT 2ms & RBW 10 MHz
@152 View @153 view
0.01 - 00
\\
1ED —~ E
1 b
hs | %
| | |
1€-0 1 - =
1E0 1 . o 1E- - it
| | 1 | 1
[CF 782.0 MHz Mean Py + 20.00 dB [CF 782.0 MHz Mean Py + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 10% | 104 | 0a% | 0019 | Mean | Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 2022 dém 26,54 dém .32 dB 2.96 dB 454 0B 548 dB 5.51de Trace 1 | 16.70 dem | 24.13 dém 7.43 dB 2.93 dB .55 dB 6.17 db 6.67 db
)i ] QR e JL J [ REREERE

Date: 13.FEB.2025 21.07.57

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FG510906D

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.93

4.82

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.63

9.75

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Sp m
RefLevel 25.30 dm  Offset 530 db e RBW 100 kiz RefLevel 25.30 dm  Offset 530 db e RBW 100 kiz
e Att 300E SWT 159 ps @ VBW 300kHz  Mode auto FFT = Att 300E SWT 159 ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
0 o Mi1] 14.83 dBm 0 o Mi1] 13.80 dBm
20ds 782.23000 MHZ| 20ds 779.87200 MHZ|
. - B N, 26.00 dB) . | Tavares PSRN WY | N P 26.00 dBy
10 dex T 1 ! +.925000000 MHz| 10 dex T B ) Y +.815000000 MHZ|
Q factor \ 158.9 Q factor \ 162.0)
0dam i b 0denm ! 4
¥ 1 / 1
-10 -10 i -
/ ) i
. / \
20 di o - 20 di -
AT v B R N i M -~
P TIv\ P AL
-30 750 -
40 di 40 di
-s0 50
&0 o &0 o
-70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 782,23 MHz 14.83 dbm ndB down 4.925 MHz [ 1 779.672 MHz 13.80 dém ndB down 4.515 MHz
T 1 779.532 MHz -11.32 dam nd8 26.00 dB T 1 779.572 MHz -12.19 dam nd8 26.00 dB
T2 1 754.458 MHz -11.10 dBm Q factar 158.5 T2 1 754.388 MHz -12.44 dBm Q factar 162.0
g T g T
L JL J L JL J -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.30 dom  Offset 5.30 db w RBW 300 khz Ref Level 25.30 dom  Offset 5.30 db w RBW 300 khz
o Att 0B SWT 12.6ps @ VBW 1MHz  Mode Auto FET s Att 0B SWT 12.6ps @ VBW 1MHz  Mode auto FET
SGL Count 1007100 SGL Count 1007100
[0 17% Max [0 17% Max
. Q] 16.06 dBm . Mil1] 16.47 dBm
2048 - Y 784.0980 MHz 2048 ; 3 785.3770 MHz
. o ah Al sestes 26.00 dB) o T e L i P at s S YR 26.00 dB)
10 e ] \ 9.630000000 MHZ| 10 e i B \ 9.750000000 MHzZ
5 a8 “ Q factar \ 1.4 5 a8 Q factar | 80.5
. i !
" Y X 4 4 !
| / \
20 dm—1— e e~ aw 20 ——— ——
s P | Ty
-30 2
40 o 40 o
-50 S0
&0 o &0 o
-70 -70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 784,058 MHz 16.06 dm ndé down 5.63 MHz M1 1 785,377 MHz 16.47 dim ndé down 5,75 MHz
T1 1 777.185 MHz =-9.02 dém ndg 26.00 dB T1 1 777.125 MHz -9.92 dém ndg 26.00 dB
T2 1 786,815 MHz -5.57 dam Q factor BL4 T2 1 786,875 MHz -0.91 dam Q factor 6.5
7T T 7T T
L I J L I J -
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG510906D

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

4.49

4.49

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.05 8.97

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum by Spectrum by
RefLevel 25.30 dm  Offset 530 db e RBW 100 kiz RefLevel 25.30 dm  Offset 530 db e RBW 100 kiz
e Att 300E SWT 159 ps @ VBW 300kHz  Mode auto FFT = Att S0dE SWT 18 ps @ VBW 300kHz  Mods Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
0 o R Mi1] 14.00 dBm 0 o Mi[1] 13.78 dBm
20 d8 e n 779.89200 MHz 20 d8 781.09100 MHz
T —_ B 1.485514486 MHZ 1, e R 1.485514486 MHZ
10 dem e - i - 10 dem - — M e
0 dem f } 0 dem “ ‘-\
/ \ / 4
-10 £ -10
/ \ 7
o .y N, / \
20t ks ey v ;
-30
40 di 40 di
-s0 50
&0 o &0 o
-70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 779,852 MHz 14.90 dém [ 1 781.081 MHz 13.78 dbm
T 1 770.75225 MHz 10.16 dBm oce Bw 4.485514486 MHz T 1 770.75225 MHz 8.60 d8m oce Bw 4.485514486 MHz
T2 1 784.23776 MHz 9.594 dBm T2 1 784.23776 MHz 8.54 dBm
T T T T
L JL J - L JL ] ) e

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

RefLevel 25.30 dom  Offset 530 db e RBW 300 kiz RefLevel 25.30 dom  Offset 530 db e RBW 300 kiz
e Att 300E SWT 12.6ps @ VBW 1MHz Mode Auto FFT = Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
0 o e 16.80 dBm 0 o Mi[1] 16.03 dBm
20ds N - 783.9180 MHz 20ds 777.8240 MHz
10 dém 10 dém
/ \ / \
0denm — 0dam f
/ \ \
/ \ f
10 # -10 i 3
/ Y T \
20 dem—gy ‘ T 20 dem—t—— v =~
A o Fasy v SN
<30 30
40 di 40 di
-s0 50
&0 o &0 o
-78 70
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 783.918 MHz 16.80 dBm [ 1 777.824 Mz 16.03 dém
T 1 777.5048 MHz 10.68 dBm oce Bw 0.050240051 MHz T 1 777.484E MHz 9.76 dém oce Bw £.071028971 MHz
T2 1 786.5554 MHz 11.33 dBm T2 1 786.4555 MHz 8.87 dBm
g T g T
L JL J - L JL ] ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[
ectrur | ] Spectrum
Ref Level 25.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 25.30 dbm  Offset 530 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbffit gheck PAES 20 dbhait qheck Ty
Line _BPURIOUS_|INE_ABS JI PASS Line _§PURIOUS_| INE_ABS_| PAES ﬁ
10 dBm | 10 dBm: H
0 deém 0 dém
i [
-10 dem —] { l‘.\ 10 dBy | J ]\
-20 dem i -20 dBm : \
e e | 4 Ay A {1
SPURIOUS_LINE_ABS_ \ i h | SPURIOUS_LINE_ABS_ J " 1
|
-40 dem { \".L’w C 40 dB | H
A p~ l\
-50 dam -50 derr
[ L,\J py I~ ] W\.\,\
-60 dBm v | -60 dBm |.
70 derm: fo 70 dB
- =y
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimi Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.29401 MHz -62.30 dBm -27.30 de 763.000 MHz 775.000 MHz 6,250 kHz 774.98202 MHz -71.74 dBém -36.74 dB
775.000 MHz 775.300 MHz 100.000 kHz 775.17757 MHz -44.85 dBm -31.85 dB 775.000 MHz 775.500 MHz 100,000 kHz 775.82582 MHz -54.52 dBm -41.52 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93172 MHz -51.21 dBm -38.21 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90035 MHz -60.37 dBm -47.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 20.47 dBm -9.53 dB 276.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.24 dém ~0.76 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.00145 MHz -62.87 dBm -49.87 dB 788.000 MHz 788,100 MHz 30,000 kHz 788.07438 MHz -51,43 dBm -38.43 dB
788.100 MHz 793.000 MHz 100.000 kHz 784.18566 MHz -58.70 dém -45.70 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.86119 MHz -46.37 dBém -33.37 dB
793.000 MHz 806.000 MHz 5.250 kHz 799.47403 MHz -74.20 dBm -39.20 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -71,60 dBm -36.60 dB
] J ) J
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ectrur Spe m
Ref Level 25.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 25.30 dérm  Offset 530 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 ghlfrit Gheck PAES 20 dbffrit Gheck A
Line _$PURIOUS_) INE_ABS PASS Line _$PURIOUS_LINE_ABS | PARS
10 dBm 10 dem
0 deém I 0 dem
-10 dBm } 10 de - ]‘ [
! \
-20 dBm | -20 dem f T
. / L . - <
SPURIOUS_LINE_ARS nl’ | SPURTOUS_LINE_£BS_ i \
-40 dem Y 40 dB 2 \
-50 dém ,"“ﬁ I" -50 den o
/ | |
-60 dBm . -60 dBm
- \ [ ,...Af ™,
70 dBm. o 70 A e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aLimi Range low | RangeUp | RBW | Frequency | Powerabs | aAlimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -44.36 dBm —9.36 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -60.60 dBm -25.60 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.80604 MHz -31.04 deém -18.04 de 775.000 MHz 775.900 MHz 100.000 kHz 775.50664 MHz -47.60 dBm -34.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95569 MHz -35.94 dBm -22.94 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90564 MHz -52.54 dBm -39.54 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.43656 MHz 6.05 dBm -23.95 dB 776.000 MHz 786.000 MHz 100.000 kHz 782,40759 MHz 5.48 dbm -23.52 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05270 MHz -51.88 dBm -38.88 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.06149 MHz -32.40 dBm -19.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -47.72 dBm -34.72 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.10734 MHz -28.48 dBm -15.48 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -71.01 dBm -36.01 dB 793,000 MHz 806,000 MHz 6250 kHz 703,04545 MHz -63.25 dBm -28.25 dB
il T
I ) ( ) ] -
Date: 13.FEB.2025
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

Spe m

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

SGL Count 100/100

Ref Level 25.30 dBm

Offset 5,30 d& Mode Auto Sweep

@1 AvgPwr @1 avaPwr
2n dhffit Gheck BAES o0 dbjinit §heck
Line _§PURIOUS_| INE_ABS Iﬂ PABS Line _§PURIOUS_| INE_ABS_| n
10 dBm | 10 dBm: H
0 deém I‘ 0 dém ”
-10 dBm — Ir l\ 10 de - / ]\
-20 dém: X -20 dBmr / \
e e L4 an an /|
SPURIOUS_LINE_ABS_ i ‘H f | SPURIOUS_LINE_ABS_ r / 1
40 derm: L"!! MJL. -40 dB M/’l v
-50 dam '~ ", -50 dBry \f"‘J =
-60 dem: “H" -60 dBm: |rj
-70 dam -70 de
70 g~ b
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Frequency | __Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6.250 kHz 774.41858 MHz -63.07 dem -28.07 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -71.39 dBm -36.39 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.20185 MHz -45.93 dBm -32.93 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84740 MHz -55,39 dBm -42.39 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94630 MHz -51.86 dBm -38.86 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93162 MHz .04 dBm -47.04 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 19.52 dém -10.48 dB 276.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 45 dém -10.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.04331 MHz -62.67 dBm -49.67 dB 788.000 MHz 788,100 MHz 30,000 kHz 785 05710 MHz ‘54 dBm 3864 0B
788.100 MHz 793.000 MHz 100.000 kHz 768.15140 MHz -58.43 dBm -45.43 dB 788.100 MHz 793.000 MHz 100.000 kHz 768.10245 MHz 95 dém ~34.95 db
793.000 MHz 806.000 MHz 6.250 kHz 805.18831 MHz -74.44 dBm -39.44 dB 703,000 MHz 506,000 MHz 6.250 kHz 793.17532 MH= 99 dBém 2 db
i ) [ il |
L oL

LR

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spe m
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763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -61.22 dBm 763.000 MHz 775.000 MHz 6,250 kHz 771.85315 MHz -58.64 dBm -23.64 dB
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775.900 MHz 776.000 MHz 30.000 kHz 775.93611 MHz -41.28 dBm -28.28 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.30470 MHz 1.51 deém -28.49 de
788.000 MHz 788.100 MHz 30.000 kHz 788.03881 MHz -42.05 dBm -20.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.88077 MHz -38.23 dBm -25.23 dB
793.000 MHz 806.000 MHz 5.250 kHz 793.00649 MHz -59.79 dBm -24.79 dB
Y
Did J 1 W
Date: 13.FEB.2025 00
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LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

S rum

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5,30 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 ahipit $heck PAES 20 dbjfrit gheck
Line _$PURIOUS_} INE_ABS i PABS Line _$PURIOUS_}LINE_ABS_} )
10 dBm I 10 dBm: H
0 deém \ 0 dém ”
- \ | -10de
10 dem —] f \. —] T
-20 dém -20 dém 1
. [ [
SPURIOUS_LINE_ABS_ T\ | SPURIOUS_LINE_ABS_ / \
40 dem f# L '.Jﬂ 1 40 dB ‘n "l ff
50 4 W, 1L / oo L sl \‘iwj
-60 dem t JL"'— R -60 dBm L
W |4
-70 dam -70 de
L. 70 o
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Pawer Abs | Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -64.75 dBm 763.000 MHz 775.000 MHz 6,250 kHz 771.86513 MHz -62.71 dBm -27.71 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.32143 MHz ~44.77 dBm 775.000 MHz 775.500 MHz 100,000 kHz 775.11104 MHz -46.01 dBm -33.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93601 MHz -56.31 dBém 775.900 MHz 776.000 MHz 30.000 kHz 775.97358 MHz -57.98 dBm -44.98 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.60040 MHz 15.20 dém -14.80 dB 276.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 14.94 deém ~15.06 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.00285 MHz -57.38 dBm -44.38 dB 788.000 MHz 788,100 MHz 30,000 kHz 788.04151 MHz -47,20 dBm -34.20 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.18007 MHz -48.50 dém -35.50 d& 788.100 MHz 793,000 MHz 100,000 kHz 790.80944 MHz -51,11 dBm -38.11 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.16234 MHz -73.05 dBm -36.05 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -73.04 dBm 38.04 dB
e
mn T
Il ) e ( ) )

Date: 13.FEB 2025 21:01:51

Date: 13.FEB.2025 21.03.24

middle Band Edge / Full RB

Spectrum

Ref Level 25.30 dBm
SGL Count 1007100

Offset 5.20 dB

Mode Auto Sweep

@1 AvgPwr
20 dh!‘”“t heck PABS
Line PURIOUS_LINE_ABS PABS
10 dBm
0 dem
P R
-10 dBm — \
-20 dBm |
AR AR~ |
| SPURIOUS_LINE_£BS_ / \
-40 dBrm J..\-- T
50 dem ,,/'J \"‘\T
-60 dBm /
-70 dBm /" ™,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up RBW | Freguency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -52.46 dBm -17.46 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -40.51 dBm -27.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97627 MHz -45.18 dBm -32.18 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.24476 MHz -1.17 dém -31.17 de
788,000 MHz 788.100 MHz 30,000 kHz 788.07008 MHz -46.50 dBm -33.50 de
788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -42.45 dBm -29.45 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -63.30 dém -28.30 dB
( | J ( b e

Date: 13.FEB.2025 21:06:18
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Report No. : FG510906D

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spectrum

Ref Level 0.00 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit iheuk Limit iheuk Pabs
jne _SPURIOUS | INE_ABS | jne _SPURIOUS | INE_ABS | PABS
-10 dd i 10 ddf i
[ spURIOUS_L [ SPURIOUS_LI S_
20 dBm -20 dBm
30 dB -30de
-40 dBm -40 dBm
50 dBm ‘ 50 dem ‘
50 dB J -60 dB
et ea
80dB -80 d8
-390 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 625.44803 MHz -67.37 dBm -54.37 dB 30.000 MHz 763.000 MHz 100.000 kHz 751.09470 MHz -66.97 dBm -53.97 dB
806.000 MHz 1.000 GHz 100.000 kHz 953,12304 MHz -66.29 dBm -53.20 di 806.000 MHz 1.000 GHz 100.000 kHz 966.89105 MHz -66.17 dBm -53.17 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -39.77 d8m -26.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -39.16 dBm -26.18 dB
3.000 GHz 8.000 GHz 1.000 MHz 5.87346 GHz -51.26 dBm -38.26 dB 3.000 GHz 8.000 GHz 1.000 MHz 587746 GHz -51.08 dBm -38.08 dB
[ I ] [ ( I J
Dats: 13 00:43 N
Highest Channel / QPSK
Spectrum EA:L
Ref Level 0.00 dBm  Offset 5.30 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit ¢heck PABS
10 édl_lnl_-e PURIOUS_)LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dém
-40 dBm
-50 dBm t
. T
-60 dBm
-80 dBm
-90 dBrm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
20,000 MHz 763.000 MHz 100.000 kHz 754.02524 MHz -66.72 dBm -g£3.72 dB
806,000 MHz 1,000 GHz 100,000 kHz 943,04098 MHz -66.29 dém -53.29 dp
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -39.05 dBm -26.05 dB
3.000 GHz 5,000 GHz 1.000 MHz 6.93086 GHz -51.21 dém -38.21 dB
1 J | ) we
Date: 13.FEB.2025 00:14:24
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I ms

Ref Level 0.00 dém Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PABS
_10 ddfe _BPURIOUS _LINE_ABS PABS

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dém

-40 dBm

-50 dBm |

-60 dBm M - -

-80 dBm

-90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions

Range Low \ Range Up \ RBW | Frequency | Power Abs \ ALimit \
30.000 MHz 763.000 MHz 100.000 kHz 753.29260 MHz -67.09 dBm -54,09 dB
806.000 MHz 1.000 GHz 100.000 kHz B828.73513 MHz -66.30 dBm -53.30 dB
1.000 GHz 3,000 GHz 1,000 MHz 1.56561 GHz -38.25 dBm -25.25 dB
3.000 GHz 8,000 GHz 1,000 MHz 5.87296 GHz -51.25 dBm -38.25 dB

1 J ] D we

Date: 13.FEB.2025 00:26:45
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Report No. : FG510906D

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0036
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0041

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0035
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.53 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AU3
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saronas. FCC RF Test Report

Report No. : FG510906D

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz

Mod. QPSK 16QAM

64QAM 256QAM Limit: 13dB

RB Size Full RB Full RB

Full RB Full RB Result

Middle CH 5.25 6.00

6.41 6.7 PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK

Middle Channel / Full RB/ 16QAM

@

Spectrum

Ref Level 25.30 dbm  Offset 530 db

Ref Level 25.30 dem  Offset 5.390 db

Date 12 FEB 2025 044633

At 0dB AQT  2ms @ RBW 20 MHz = f\;: e 08 AQT 2ms @ ROW 20 Mie
@152 view O
S el
0. S 0L -
s
0o . 001
5 Bt
1 1E-O:
5
\
b |
\ \
1E 1E-0 y
¥ 3
i
1 150 L
1
CF 8365 MHz - Mean Pwr + 20,00 dB F 836.5 MHz lean Pwr + 20.00 B
[Complementary ““m"““l“"’ “I:“’Lh““"l" F“(':‘“'”[" ow [ % [ aiw E‘I*'“PI']";;EE‘]“[“( Complamentary Cumulative Distribution Function Samples: 130000
ca cal res X :
Trace 1 | 19.96 dBm | 26.00 dBm .04 dB 2.43 d8 232 d8 D .74 dB. L — Peak | GCrest | 1000 | 10 | o010 | 0.019% |
= St Trace 1 [ 16.98 dem | 25.37 dem 7.39 d 3.01da 496 dB .00 B 5.75 de
annpnns| i T
s JU ] W e

DCate: 12 FEB.2025 04.46:57

Middle Channel / Full RB/ 64QAM

Middle Channel / Full RB/256QAM

Ref Level 25.30 dém  Offset 5,30 db

=)

Spectrum
Ref Level 25.30 dém Offset 5.30 di

Date: 12.FEB.2025 04.47.20

o att 30de AQT 2ms @ RBW 20 MHz Att 30 0B AQT 2ms @ RBW 20 MHz
(@153 view @153 view
S |
o
0.1: -
00 0.01
1E- ; 1E-D: v
. X
\
\\
i E-O k-
B =
E- ‘ E-O! B
1 3
CF 836.5 MHz ean Pyar + 20.00 dB lCF 836.5 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 131000 Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 100w | 194 | oa%e | o001 | Mean | pPeak | crest | 0% | 1040 | ©0.a% | o.01% |
Trace 1 [ 17.97 dem | 25.95 dem 7.98 db 3.16 db 5.22 d8 .41 b 7.28 db Trace 1 [ 16.43dem | 24.66 dem 6.23 db 3.16 db 5.30 d& 6,70 db 7.42 db
i ] [T )yl ] [

DCate: 12FEB.2025 23.07.46
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Report No. : FG510906D

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

1451

14.45

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.71

9.77

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.95

4.88

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.94

2.96

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.25

1.28

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum o Spectrum o
Ref Level 2530 dém  Offset 5.30 dB & RBW 300 kHz Ref Level 2530 dom  Offset 5.30 0B & RBW 300 kHz
o At 30dE SWT 12,65 @ VBW 1MHz Mode Auto FFT e At S0dE SWT 126ps @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
™AL Mi[1
20 dam i 20 dam i
¥
I A AN N8 e A o . ndp "
10 d8; 7 AR A 10 e 7 A
Q factor \ ! Q factor
0 den f t 0den - ‘I
/ \ |
-0 4 ¥ 10 4
! \ { \
20 di L 4 20 di 1
20 1 s 20 - -
Y | | S i k!
=0 — 30 de—r .
a
40 o 40 d
S0 50
0 d &0 o
70 70
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
2 i 35,631 MHz 14.02 dém ndB down 14,505 MHz [ i 32,604 MHZ 12.72 dbm ndB down 14,446 MHz
T1 1 829,367 MHz -11.5¢ dm nd8 26.00 d& T 1 829,247 MHz -12.89 dém nd8 26.00 d&
T2 1 543,673 MHz -11.71 dem Q factar 57.6 T2 1 543,693 MHz -12.94 dBm Q factar 57.6

Date: 12.FEB.2025 04.45.50

DCate: 12.FEB.2025 04.46:11
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 12.FEB.2025 04.49.08

rum - -
Ref Level 25.30 dém  Offset 5.0 db e RBW 300 kiz RefLevel 25.30 dam  Offset 5.30 dB e RBW 300 kHt
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
o Mi[1] 15.41 dBm o Mi[1] 14.36 dBm
“nde % 832.8440 MHz 20ds = 832.7840 MHz
B F Y Y N e N D N 1 S ~ 26.00 dB . e e N PP peg B 26.00 dB
0 d8 1 Bw 9.710000000 MHz 10 e 7 3 9.770000000 MHz
( factor 85.9 i factor 85.2
adem ! e 0dem { 2
| T
-0 3 3 -10
] ]
/ [
20d \ 20 d f
B A \ N N T
% . o = W
40 o 40 di
-s0 -s0
0 d &0 o
70 -70
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 32,844 MHz 15.41 dbm ndB down 9,71 MHz [ 1 32,764 MHZ 14.36 dbm ndB down 9,77 MHz
TL 1 831,665 MHz -10.89 dém ndg 26.00 d& 1 1 831,605 MHz -11.69 dém ndg 26.00 d&
T2 1 841,375 MH2 -10.35 dam q factor 85.8 T2 1 841,375 MHZ -11.60 dam q factor 85.2
il T i T
L JL J L JL J e

DCate: 12 FEB 2025 04.48.48

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 12.FEB.2025 046013

rum
Ref Level 25.30 dém  Offset 5.0 db e RBW 100 kHz RefLevel 25.30 dom  Offset 5.30 dB e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
o [ M1[1] 13.00 dBm| 4o M1[1] 12.52 dBm|
20 d8 T £34.51200 MHz 20 da a1 £38.15800 MHz
) Kori o L 26.00 dB ) - B K e 26.00 dB
0 d8 7 By \ 4.945000000 MHz 10 e 7 AN 4875000000 MHz
Q factor 166.8 Q factor 171.9)
adem L 0dam f
I !
-10 LF
| 7
: 20 d :
\ A |
. \ N A
- et Sl NPV
40 o 40 di
-s0 -s0
0 d &0 o
70 -70
CF 836.5 MHz 1001 pts Span 10.0 MHz CF B836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
Wi 1 #34.512 MHz 13.00 dbm ndB down 4,045 MHz [ 1 38, 158 MHz 12.52 dbm ndB down 4,875 MHz
Ti 1 534,022 MHz -12.59 dém ndg 26.00 d& T1 1 534,042 MHz -13.61 dém ndg 26.00 d&
T2 1 838,068 MHz -13.19 dam q factor 168.8 T2 1 838,018 MHz -13.19 dam q factor 1713
il T il T
L JL J e L JL J e

DCate: 12 FEB 2025 045035

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum - ctrum -
Ref Level 25.30 dom  Offset 5.30 db @ RBW 100 khz RefLevel 25.30 dom  Offset 5.30 06 & RBW 100 khz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
o Mil1] 16.59 dBm o Mil1] 14.53 dBm
“nde 837.50700 MHz 20ds T 835.54100 MHz
) PN AN gD 26.00 dB ; |~ T U W 26.00 dB)
o e 7 By 2.943100000 MHz 0 ds 7 By \ 2961000000 MHz
o dom / Q factor 204.6 o b / Q factor | 282.2
I 19
iz
-10
/ \
/ \
e et e e
b a—
40 o
-50 -50
0 d &0 d
70 70
CF B36.5 MHz 1001 pts Span 6.0 MHz CF B36.5 MH2z 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 837,507 MHz 16.59 dém ndB down 2.0431 MHz M1 1 835,541 MHz 14.53 dém ndB down 2961 MHz
T 1 8350315 MHz -9.64 dBm nd@ 26.00 d& T 1 8350195 MHz -11.52 dam nd@ 26.00 d&
T2 1 B37.9745 MH2 -9.22 dBm Q factor 284.6 T2 1 B837.9805 MHz -11.14 d8m Q factor 282.2
i ) i T
L L 4 - L L 4 -
Date: 12.FEB 2025 04.52.00 Date: 12 FEB 2025 045138
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Spectrum s Spectrum
Ref Level 25.30 dém  Offset 5.0 db @ RBW 30 kiz RefLevel 25.30 dom  Offset 5.30 dB e RBW 30 kHt
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30de SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
o Mi1] 14.11 dBm o Mi[1] 13.87 dBm
“nde 836.65940 MHz 20ds f‘- 836.30080 MHz
) e 26.00 dB ) - b ] I SN PP 26.00 dB
o e 7 \ 1.253100000 MHz 0 ds 7 a0 1.281100000 MHz
o dom : Qfactor |\ 667.6 . J Q factor ~‘ 652.8
/ \ / \
1/ / N
-0 X 10 - ;
/ / \
/ \
20 d — 20 d X
S N / \
e Y 1 Ll
=30 = (30 spm~oy: -
40 o 40 di
-s0 -s0
0 d &0 o
70 -70
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
2 1 36,6554 MHz 14.11 dém ndB down 12531 MHz [ 1 536, 3098 MHz 13.87 dém ndB down 12611 MHz
T1 1 835 8706 MHz -11.78 dm nd8 26.00 d& T 1 835 8762 MHz -12.27 dém nd8 26.00 d&
T2 1 537.1239 MHz -12.04 dBm Q factar 667.6 T2 1 537.1573 MHz -12.09 dém Q factar 652.8
n i n i
L JL J - L JL J -
Date 12.FEB 2025 045305 Date: 12 FEB 2025 0456328
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0OBW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.49

13.40

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

9.01

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.48

4.50

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.73

2.72

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

CH26790

Mod.

QPSK

16QAM

CH26790

13.40

13.49

LTE Band 26

Spectrum L= Spectrum
Ref Level 25.30 dém  Offset 5.0 db e RBW 300 kiz RefLevel 25.30 dam  Offset 5.30 dB e RBW 300 kHt
o At 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT e Att 30de SWT 126ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
Mi[1 Mi[1
20 dém T I‘ 20 danm I‘
L, Fn By cc By T
10 dém R =By - 0 dem : e -
f { ¥
| f \
o da I - 0den { T
/ | | ‘
-10 T L -10 r ¢
[ !
20 d [ i o / 4
20 - - 20 : -
. n J \
A ) =
40 o 40 di
-s0 50
0 d &0
70 70
CF 836.5 MHz Span 30.0 MHz CF B836.5 MHz Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | |__Function Function Result | Type | Ref | Trc | X-value |__Function | Function Result
2 i H31,765 MHz [ i §33,173 MHz
T1 1 829,7268 MHz oce Bw 13.4B6S513487 MHz T 829 8167 MHz oce Bw 13306603397 MHz
T2 1 £43.2133 MHz T2 $43.2133 MHz
LU CRNRRAAED we
Date 12.FEB 2025 04.45.07 Date: 12 FEB 2025 044528
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum - -
Ref Level 25.30 dém  Offset 5.0 db e RBW 300 kiz RefLevel 25.30 dam  Offset 5.30 dB e RBW 300 kHt
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode autoc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
- Ml 15.88 dBm - | Mi1] 15.50 dBm
20 d8 ; . 898.6380 MHz 20 da 894.6820 MHz
e B —y 9.050949051 MHz e DG B 9.010989011 MHz
10 d8; ¢ 10 e ~
/ | !
adem , - 0dam \‘
| | \
-0 1 & -10 t
/
20 d \ 20 d I
— v - -~
N s i [ A A —
=1 S - - .
40 o 40 di
-s0 -s0
0 d &0 o
70 -70
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 638,638 MHz 15.88 dbm [ 1 34 602 MHZ 15.59 dém
TL 1 8319845 MHz 10.27 d8m oce Bw 9.050949051 MHz 1 1 831,9845 MHz 9.45 dam oce Bw 9.010989011 MHz
T2 1 841.0355 MH2 10.84 dBm T2 1 40,9955 MHz 8.59 dam
il T il T
L JL J L JL J e

Date: 12.FEB.2025 04.48.30

DCate: 12 FEB 2025 04.48.26

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

rum
Ref Level 25.30 dém  Offset 5.0 db e RBW 100 kHz RefLevel 25.30 dom  Offset 5.30 dB e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
o [ M1[1] 13.99 dBm| 4o M1[1] 12.68 dBm|
“nde 7 834.61200 MHz 20ds ! 837.99900 MHZ
. N SN o (OCE B T2 4475524476 MHz 10 e EN OBy 4495504496 MHz
1 v 1 = -
f
Y
0 dem [ \ 0 dam f !
/ \ | |
.y -10 7 v
\ / \
20 d :
(N i N
Y I / o .
o BTYaN
40 o 40 di
-s0 -s0
0 d &0 o
70 -70
CF 836.5 MHz 1001 pts Span 10.0 MHz CF B836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
Wi 1 #34.612 MHz 13.93 dbm [ 1 37,099 MHz 12.68 dBm
Ti 1 B34, 26224 MHz 5.99 dgm Oce Bw 4.475524476 MHz T1 1 B34, 24226 MHz 8.73 dém Oce Bw 4.485504456 MHz
T2 1 838, 73776 MH2 8.72 dm T2 1 838, 73776 MHZ 6.90 dam
il T il T
L JL J e L JL J e

Date: 12.FEB.2025 044852

DCate: 12 FEB 2025 04.50.56

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum - ctrum -
Ref Level 25.30 dom  Offset 5.30 db @ RBW 100 khz RefLevel 25.30 dom  Offset 5.30 06 & RBW 100 khz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
o Mi[1] | 15.78 dBm 1o Mi[1] 15.03 dBm
“nde o x 837.58490 MHz 20ds 836.11040 MHz
e, BB 2.727272727 MH2| - s 0y w2 2.721278721 MHz2|
1048 . St 10 d8 C a i
/ /
0 dam - 0dam L
/
-10 -10 [
\
20d - 20 d -
y At A s
ATVL i e ATV - fy N n
-2t hS -2 > > -
40 40 o
S0 -50
0 d &0 d
70 70
CF B36.5 MHz 1001 pts Span 6.0 MHz CF B36.5 MH2z 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | _Function | Function Result |
M1 1 B37.5849 MHz 15.78 dém M1 1 8361104 MHz 15.03 dém
T 1 83512139 MHz 9.22 dbm Occ Bw 2.727272727 MHz T 1 835,13337 MHz 9.11 dm Occ Bw 2.721278721 MHz
T2 1 83784865 MH2 9.12 dam T2 1 83785465 MHZ 8.60 daim
i T il T
L L 4 L L 4 -

Date: 12.FEB.2025 046222

DCate: 12 FEB 2025 045118

LTE Band 26
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E? FCC RF Test Report Report No. : FG510906D

pectrum - ctrum -
Ref Level 25.30 dém  Offset 5.0 db @ RBW 30 kiz RefLevel 25.30 dom  Offset 5.30 dB e RBW 30 kHt
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30de SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
o Mi1] 13,77 dBm o Mi[1] 13.82 dBm
“nde 836.17270 MHz 20ds 7 836.19230 MHz
vy e, PR T2 1.088111888 MHz RS R Occ By, , 1.090909091 MHz
10 d8 o e o NDCG Y B 10 dB o . r A 7
7] q
/ f
0dem - 0dem -
\ /
/ / N
-0 . -10 7 \
/ \ / \
/ \ o \
3 S 7 N
e I \
= -30dem= > ~
A
40 o 40 di
-s0 -s0
0 d &0 o
70 70
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 36,1727 MHz 13.77 dbm [ 1 36, 1923 MHz 13.82 dbm
T1 1 B35 05734 MHz 7.88 dém oce Bw 1.0BE111888 MHz T 1 B35 05455 MHZ 6.36 dgm oce Bw 1.000909091 MHz
T2 1 537.04545 MHz 7.33 dém T2 1 537.04545 MHz 6.51 d8m
n i n i
L JL J L JL J -
Date 12.FEB 2025 045244 Date: 12 FEB 2025 0456347

LTE Band 26

CH26790 / QPSK CH26790/ 16QAM

Spectrum
Ref Level 25.30 dam  Offset 5.30 db = RBW 300 khz Ref Level 25.30 dom  Offset 5.30 0B e RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
e 14.56 dbm o 13.87 dbm
2nd8 829.1550 MHz 20ds T 018.4560 MHz
13.396603397 MHz LTS, e 13.486513487 MHz
10 dem: 10 dom—} et FANN VIS
]
0 dam 0 dBm f T
-10d 10 d Jl \‘
/
20 - -20 _" -
| \ / \
a0 gy T WA | . P Ve N -~
40 -40
50 df 50 df
60 -60
70 d 70 d
OF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 820,155 MHz 14.56 dBm M1 1 B18.456 MHz 13.87 d8m
T 1 8172867 MHz 8.72 dam Occ Bw 13.396603397 MHz 1 1 8172867 MHz 8.47 dbm Occ Bw 13.4B6513487 MHz
T2 1 30,6833 MHz 9.87 dam T2 1 30,7732 MHz 9.61 dem
i 1 i T
L L 4 - L L 4 -
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

Ref Level 25.30 dbm _ Offset 5.30 db Mode Auto Sweep Ref Level 25.30 dBm  Offset 530 d& Mode Auto Swesp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [e1 AvgPwr
Limiit Ghack SPURIRIECHAEKASS_
20 dpE _prurious | INE_ABS ‘(\\ Eive gt Irlm_ TNE_ABS_|
10 dBm J | 10 dBm f R.
0de ! \ 0 dBm [ l
-10 dBm " -10 dBm
SPURIOUS_LINE_ABS m H’
-20 dBm I\ -20 dBm
=30 dBm F I\L -30 dEm’\.‘y i
-40 dam ! ﬂ\ _4,;,(9‘4rr \\
-50 dBm - o | DO N \
e N i
-60 dBm — B -60 dBm == —
BU— —
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,99500 MHz -50.35 dém -37.35 dB 847,000 MHz 849,000 MHz 100.000 kHz 848.73726 MHz 19,40 dBm -10.60 d&
823.000 MHz 524,000 MHz 20,000 kHz £23,99950 MHz -24.65 dBm -11.65 d& 540,000 MHz 550,000 MHz 20,000 kHz 849,00050 MHz -24,05 dBm -11.05 de
824.000 MHz 526,000 MHz 100,000 kHz 824,23876 MHz 19,66 dBm -10.31 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -50.98 dBm -37.98 dB
—
T n T
( Jl ) - L ] J
Date: 12.FEB 2025 0241:03 Date: 12 FEB 2025 02:54:40

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spectrum I:Iv:l:l
Ref Level 25.30 dbm _ Offset 5.30 dB Mode Auto Swesp Ref Level 25.30 dBm  Offset 530 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
- E SPURIRWE CHBEKARS_ 8
Limit ¢heck PABS - f
20 dB{\z hPURIOUS [INE ABS FAES 20 dppg _ﬁrumlﬁus_ TNE_ABS | PARS
10 dem /A 10 dBpr —\.
0 dB fw \\ 0 \:IBII \
10 dBm - -10 dpm
SPURIOUS_LINE_ABS ’ \ \
-20 dBm ‘ k 20 dem I
-30 dBm W —i¥tem k
-40 dBm /L""‘""# -40 dBm \M‘\
-50 dBm -50 dBm
- — =
_44._..”/ ’\
-60 dBm — -60 dBm: —
-70 dam -70 dBm-
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100.000 kHz 922,99600 MHz -40.76 dém -27.76 d& 847.000 MHzZ 540.000 MHz 100.000 kHz 847.93606 MHz 11.39 dBm -18.61 dB
§23.000 MHz 924,000 MHz 20,000 kHz 82399950 MHz -31.67 dém -18.67 d& 949.000 MHz 950.000 MHz 20.000 kHz 849.00050 MHz -31.72 dBm -18.72 dB
£24.000 MHz 826.000 MHz 100.000 kHz 824.31460 MHz 11.21 dém -18.75 dB 950.000 MHz 960.000 MHz 100.000 kHz 850.00500 MHz -39.90 dBm -26.90 dB
T -
( Jl J [ ) ) { (]
Date: 12.FEB,2025 02:50:11 Date: 12 FEB.2025 03:03:48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ué,:' Spectrum ué:’

Ref Level 25.30 dbm  Offset 5.30 db Mode Auto Sweep Ref Level 25.20 dBm  Offset 530 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr

Limit ¢heck PABS ,;éléﬁlmmgﬂfﬁékfﬂ, pafs
20 dB{\e _$PURIOUS [ INE_ABS | PAES '.\ Be— FIHII“IJ.‘“L TNE_ABS_| PARS
10 dBm f} \ 10 deém / \\.
oda | 0 dBm T

\ l [
-10 dam -10 dBm
SPURIOUS_LINE_ABS ‘h Nl
-20 dém % -20 dem J‘,
-30 dBm T -30 dBm-
[ |
40 dom .,,r‘\\ 40 ghm \
50 dBm S { [ e
- |
P N
-60 dBm —— -60 dBm = —
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | _Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 922,99600 MHz -50.55 dBém -37.55 d& 947.000 MHz 940,000 MHz 100.000 kHz 848,73526 MHz 18,87 dBm -11.13 dB

623.000 MHz 924,000 MHz 20.000 kHz 823.99950 MHz -24.65 dém -11.65 d& 849.000 MHz 950,000 MHz 20.000 kHz 849.00050 MHz -24.28 dBm -11.28 dB

824.000 MHz 526.000 MHz 100.000 kHz 824.25275 MHz 168.45 dBm -11.55 dB 950.000 MHz 960.000 MHz 100.000 kHz 850.02498 MHz -51.16 dBm -38.16 dB

T - —
( Il ) v )

Date: 12.FEB 2025 02.42:54

L JL

Date: 12.FEB.2025 02.56:30

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Bl um

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5,30 d& Mode Auto Swesp

(@1 avgPwr

®1 AvgPwr
Limit ¢heck PAES L SPURIGIECHBERABS_
20 dB\g _FRURTOUS | TNE_ABS | FABS 20%Bihe _ﬁrumrus_ TNE_ABS |
10 dBm f‘ 10 dBm T
o | '\ 0 derl \\
-10 dém r} \ -10 dpm
SPURIOUS_LINE_ABS J L ]
20 dam [ \ 20 dBm l
30 dBm ErL
! W L
40 dBm . 40 dem e
50 dam 4"’! 50 dem \\
I R
i B
-0 dBm i 60 dem —
-70 dam -70 dBm-
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||(Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
£15.000 MHz §23.000 MHz 100,000 kHz 522,96404 Mz 42,61 dém -29.61 dB 847.000 MHzZ 849.000 MHz 100,000 kHz 84787413 MHz 10.56 dBm -19.44 dB
£23.000 MHz 824,000 MHz 20,000 kHz 923,99850 MHz -33.58 dem -20.59 de 940.000 MHz 950.000 MHz 20,000 kHz £49,00050 MHz -32.15 dBm -19.15 dB
£524.000 MHz 926,000 MHz 100,000 kHz 824.53640 MHz 10.51 dBm -19.49 dB 850.000 MHz 560.000 MHz 100.000 kHz 85001499 MHz -42,12 dBm -29.12 dB
T —
( J ] L )| ] q L]

Date: 12.FEB 2025 02.48:22

Date: 12 FEB.2025 03:01:59

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 25.30 dém
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spectrum

Ref Level 25.30 dBm
SGL Count 100/100

Offset 530 d& Mode Auto Sweep

@1 AvgPwr @1 AugPwr
Limit ¢heck ,ZZSLSEIMN:LMMEUBL PAES
20 dB{\e _$PURIOUS [ INE_ABS | " Be— ng\lrusf TNE_ABS | PARS
10 dBm 1 10 dém "’ t
|
0de / \ 0 dem T :
-10 dam f k -10 dBm |
SPURIOUS_LINE_ABS k f{
20 dBm x -20 dem—t
-30 dBm / i -30 dBm- \
-40 dém \"-’J\\\ 40 dm 1
-50 dem v dBm \'
- | .
-60 dBm — -60 dBm —
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs __| ALimit Range Low | Rangeup | RBW | Frequency | _Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 922,98801 MHz -51.98 dém -38.98 de 947.000 MHz 940,000 MHz 100.000 kHz 848.76723 MHz 17,59 dBm -12.41 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -26.77 dém -13.77 d& 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -25.75 dBm -12.75 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.21079 MHz 17.03 dBm -12.97 dB 950.000 MHz 860.000 MHz 100,000 kHz 850.00500 MHz -51.93 dBém -38.93 dB
Y - ——
( Il J b e ( )| J

Date: 12.FEB 2025 02.44:43

Date: 12.FEB.2025 02.58:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Bl um

Ref Level 25.30 dBm
SGL Count 100/100
@1 AygPwr

Offset 5,30 d& Mode Auto Swesp

®1 AvgPwr
Limit $heck PARS 2P URIRHECHBEK RS _
20 dB\g _FRURTOUS | TNE_ABS | FABS 20%Bihe _ﬁrumrus_ TNE_ABS |
10 dem ‘.\ 10 nﬂ‘,.,_,..,,\\.
0 de / l 0 dery \
10 dBm | -10 dim
SPURIOUS_LINE_ABS [ \ \
-20 dem i -20 dBm l
30 dem \ -30 fBm J‘
-40 dém ,j o 10 dem \5\
50 dem T -50 dBm SN N
-
—
60 dem = -60 dBm T
g— ——
-70 dam -70 dBm-
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||(Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
£15.000 MHz §23.000 MHz 100,000 kHz §22,98601 MHz -45.26 dem -32.26 dB 847.000 MHzZ 849.000 MHz 100,000 kHz 848,21978 MHz 9,44 dBm -20.56 dB
£23.000 MHz 824,000 MHz 20,000 kHz 923,99950 MHz -34.96 dém -21.96 d& 549.000 MHz 550.000 MHz 20,000 kHz £49,00050 MHz -35,07 dBm -22.07 d
£524.000 MHz 926,000 MHz 100,000 kHz 924,94206 MHz 5 dem -20.25 dB 850.000 MHz 560.000 MHz 100.000 kHz 850,03497 MHz -44,00 dBm -31.00 dB
T —
( J ] L )| ] q v

Date: 12.FEB 2025 02.48:32

Date: 12 FEB.2025 03:00:09

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.30 dBm
SGL Count 100/100

Offset 5,30 d&

Mode Auto Sweep

Date: 12.FEB 2025 22:58:55

Date: 12FEB.2025 23.04.44

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIPHE CHBEKABS_
20 dP[NE _$PURTOUS | INE_ABS PABS 20 dBfig _ﬁrumlﬁus_ TNE_ABE_]
10 dBm /.‘\ 10 dem ‘ \.
. | e 1
10 dem . \ -10d
| SPURIOUS_LINE_ABS_ ‘ |h j
-20 dBm l m -20 dBm
-30 dem { -30 dBm
-40 dBm ¢ ™ 40 ol ll
J N ‘
50 dam d |
» _J -
-60 dBm — "T e -60 dBm: > =
-70 dBm 70 derr
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
615.000 MHz 823.000 MHz 100.000 kHz 622.39600 MHz -54.11 dBm -a1.11 dB 547.000 MHZ 540,000 MHz 100,000 kHz 8438.72727 MHz 15.04 deém ~14.96 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99850 MHz -29.24 dBm -16.24 dB 849.000 MHz 950,000 MHz 20,000 kHz £49,00050 MHz -28.77 dBm -15.77 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.27473 MHz 14.79 dBm -15.21 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -54,13 dém -41.13 dB
] { Jl J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.20 dBm
SGL Count 100/100

Offset 530 d&

Mode Auto Sweep

Date: 12.FEB 2025 23:00°57

Date: 12 FEB 2025 23:02:50

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRHE OHBBKABS PAES

20 dP[\e —SPURTOUS | INE_ABS PABS 20 BihiE numrusf TNE_ABS | PAES

10 dBm 10 d8m 1

-¢-ww»’\-¢\ et

. {f - I »\

-10 dem 1 -10d

| SPURIOUS_LINE_ABS_ / \ [ L

-20 dam ‘ \ -20 TI“

-30 dBm! J - -30 dem

-40 dBm ,.j \‘“‘v... Jﬂ \\\

-50 dBm: / ] Sod ,‘_\‘\H

> - . T

-60 dBm — -60 dem e —

-70 dBm -70 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit Range low |  RangeUp | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 82298002 MHz -46.85 dBm -33.85 d8 847.000 MHz 949,000 MHz 100,000 kHz 843,33766 MHz 8,01 dBm -21.99 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -36.86 dBm -23.86 dB 849,000 MHz 850,000 MHz 20.000 kHz £49,00050 MHz 36,10 dBm ~53.10 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.95405 MHz 7.98 dBm -22.02 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.00500 MHz -45,43 dBm -32.43 dB

i ( ) ] -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG510906D

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ué,:' Spectrum ué:’

Ref Level 25.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 25.30 dBm  Offset 530 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AugPwr

Limit ¢heck PABS | SPURIGHECHBEKARS_ pafs
20 dBfi\z —fpURTOUS [ INE ADS | PAES /\ 20 dBpg— PURTOUS/] NE_ABS | PARS
10 dBrm . i 10 dem f “
ode ) 1 0 dBm J
10 dBm L -10 dBm
SPURIOUS_LINE_ABS ]
20 dBm 11 -20 dem r,
-30 dBm -30 dem- ]

[ \
[ Naala AW A YaY)
-40 dBm i VTR ) M
I e Jd \ f
-50 dBm -50 dBm
A N Ty NA TN
Lo _-\\_

-60 dBm —— -60 dBm |
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | _Powerabs | ALimit

§15.000 MHz 523,000 MHz 100,000 kHz 821,78921 MHz -47.33 dBm -34.33 d& 546.000 MHz 540.000 MHz 100.000 kHz 848,75275 MHz 19.54 dem ~10.46 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99750 MHz -22.27 dém -9.27 d& 849.000 MHz 850.000 MHz 30.000 kHz 849,00150 MHz -21.54 dBm -8.54 dB

824.000 MHz 527.000 MHz 100.000 kHz 824.22328 MHz 19.23 dém -10.77 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -47.43 dBm -34.43 dB
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10 dBm 10 dBpn
o 0 wrwm\\ T
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-20 dBm f -20 dBm l
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L o,
-50 dBm — -50 dBm .
I N
-60 dBm: —
-70 dam -70 dBm-
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||(Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100.000 kHz 822,98801 MHz -37.37 dém -24.37 de 546.000 MHz 849.000 MHz 100.000 kHz 846.74176 MHz 8.34 dBm -21.66 dB
§23.000 MHz 924,000 MHz 30.000 kHz 823.99850 MHz -33.70 dém -20.70 d& 549.000 MHz 550.000 MHz 30.000 kHz 849.00350 MHz -34.24 dBm -21.24 dB
£24.000 MHz 927,000 MHz 100.000 kHz 924.90060 MHz 7.45 dim -22.55 dB 950.000 MHz 960.000 MHz 100.000 kHz 850.04496 MHz -37.14 dBm -24.14 dB
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SPORTON LAB.
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Report No. : FG510906D

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

He

um

Sp um

Ref Level 25.30 dém
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 25.30 dBm
SGL Count 100/100

Offset 530 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
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Start 815.0 MHz 3003 pts Stop 827.0 MHz | || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | _Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 921,77323 MAz 4810 dem -35.10 dB 846.000 MHz 849,000 MHz 100,000 kHz 848,74076 MHz 18.62 dBm -11.18 dB

£23.000 MHz 824,000 MHz 30.000 kHz 823,99550 MHz -21.95 dém -6.95 dB 549.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -21,53 dBm

824.000 MHz 527,000 MHz 100,000 kHz 824,24126 MHz 18.43 dBm -11.57 dB 550.000 MHz 860,000 MHz 100.000 kHz 85001499 MHz 47,98 dBm
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Date: 12.FEB.2025 03:22:27

Lowest Band Edge / Full RB
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Ref Level 25.30 dbm _ Offset 5.30 db Mode Auto Swesp Ref Level 25.30 dBm  Offset 530 d& Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100.000 kHz 822,98801 MHz -39.48 dém -26.46 db 546.000 MHz 540.000 MHz 100.000 kHz 846.49900 MHz 7.24 dBm -22.76 dB
§23.000 MHz 924,000 MHz 30.000 kHz 82399950 MHz -35.32 dém -22.32 dB 949.000 MHz 950.000 MHz 30.000 kHz 849.00050 MHz -35.24 dBm -22.24 dB
824.000 MHz 527.000 MHz 100.000 kHz 824.59191 MHz 6.55 dBm -23.45 dB 550.000 MHz 960.000 MHz 100.000 kHz 850.02498 MHz -38.71 dBm -25.71 dB
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